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0 1.0 2.0 3.0 40 50 6.0
NORMAL STRESS, T/SQ FT
'5 Ow= _[12.2 PCE
[ SPECIMEN NO. o1 a2 | o3 4
_:_ WATER CONTENT, % 38.1 42.7 43.8
N = | DRY DENSITY, PCF 830 | 780 | 767
- - Z | SATURATION, % 99.9 | 99.2 | 989
3 10 F VOID RATIO 1.031 [1.161 [1.197
= - WATER CONTENT, %
a -, 3 ["oRY deENSITY, POF
£ C oy | SATURATION, %
3 C N & ['voi raTio
2 S —~—y &
£ o f TN BACK PRESSURE, TSF
e CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 75 | 58 | .8
TIME TO FALURE, MIN. 9 12 19
ollllsjll]1ollll1sllll20 STRA'NRATEINCR.,% 5 6
AXIAL STRAIN, % INTMAL DIAMETER, IN. 1.36 1.37 1.36
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT SEAMS
W 47 PL 18 Pl 29 | GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | QTEST
REMARKS: PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
LIMITS ON MIXTURE CLAIBORNE, NEW ORLEANS
OF MATERIALS BORING NO.  NC-2U SAMPLE NO. 148
DEPTH/ELEV  66.8/-99.3 TECH. JH
LABORATORY USAE WES — STF/GL [ DATE 10 yuL 82

TRIAXIAL COMPRESSION TEST REPORT
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0 1.0 2.0 3.0 4.0 5.0 6.0
NORMAL STRESS, T/SQ FT
'5 Tw=106.8 pcF
n SPECIMEN NO. o1 a2 |03 |44
- 2 WATER CONTENT, % 519 | 516 | 513 | 51.3
_ 2| DRY DENSITY, PCF 703 | 703 | 708 | 704
n E Z | SATURATION, % 100+ | 99.7 | 100+ | 99.4
g 10 [ VOID RATIO 1.397 |1.307 |1.382 [1.304
= K WATER OONTENT, %
7] \'\\\ ; DRY DENSTTY, PCF
g % [ o, | SATURATION, %
g &: g VOID RATIO
g ’ |% © | BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 150 | 3.00 | 3.00
" MAX. DEV. STRESS, TSF 1.01 | 133 | .87 1.34
_ TIME TO FALURE, MIN. 3 13 9 19
o 411511L11ollll1sllllzo STRAINRATEINCR.,% 5 6 3
AXIAL STRAIN, % INTIAL DIAMETER, IN. 137 | 1.37 | 137 | 1.37
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT SEAMS
L 76 |PL 20 |Pl 56 [GS 270 (ESTMATED) | UNDISTURBED SPECIMEN | Q TEST
REMARKS: PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF

CLAIBORNE, NEW ORLEANS

BORING NO.  NC-2u

SAMPLE NO. 17B

DEPTH/ELEV  78.5/-111.0

TECH. JH

LABORATORY USAE WES - STF/GL

DATE 10 JUL 92

TRIAXIAL COMPRESSION TEST REPORT
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0 1.0 2.0 3.0 40 5.0 8.0
NORMAL STRESS, T/SQ FT
D= 113.5 PcF
SPECIMEN NO. o1 a2 | o3 4
\ WATER CONTENT, % 368 | 361 | 386
LS = | DRY DENSITY, PCF 834 | 835 | 812
*"‘*% & ["saturATON, % 972 | 958 | 97.0
t - o = s
o VOID RATIO 1.021 |1.018 [1.075
S WATER CONTENT, %
7] 3 [oRv oereTY, P
g f SATURATION, %
% é VOID RATIO
£ @ | BACK PRESSURE, TSF
& CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 130 | 148 | 126
- TIME TO FALURE, MIN. 5 33 19
o Jllsllll1olLJl15|£leo STRNNRATEINCR..% 4
AXIAL STRAN, % INTAL DIAMETER, IN. 137 | 138 | 137
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT SEAMS
L 55 [P 21 Pl 34 [GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | Q71EST
REMARKS: PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC—2U SAMPLE NO.  21B
DEPTH/ELEV  94.7/-127.2 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 13 JUL 82
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
10 : w=113.9 pcF
I SPECIMEN NO. 01 A2 3 +4
- WATER CONTENT, % 355 | 382 | 364 | 388
- g DRY DENSIY, PCF 841 | 835 | 837 | 828
e o Z | SATURATION, % 955 | 958 | 969 | 95.4
g 20 o VOID RATIO 1.004 |1.020 |1.014 |1.037
- % WATER CONTENT, %
Q - o § DRY DENSITY, PCF
£ ¥ PO \E | SATURATION, %
& 5 § VOID RATIO
= 1.0 ldag
S og o9 BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF .50 150 | 300 | 50
MAX. DEV. STRESS, TSF 138 | 1.82 | 197 | 1.28
TIME TO FALURE, MIN. 5 24 15 13
L I | t 111 1 114
o : m 5 20| STRAN RATE INCR., % 8 5
AXIAL STRAIN, % INTMAL DIAMETER, IN. 137 | 137 | 137 | 137
CONTROLLED-STRAIN TEST INITIAL HEIGHT, IN. 300 | 300 | 300 | 300

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY; SLT SEAMS & LENSES

L 50 |PL 17 |P 33 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC-2U SAMPLE NO.  26C
DEPTH/ELEV  115.5/-148.0 TECH. JH
LABORATORY USAE WES — STF/GL| DATE 14 JUL 92

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/sQ FT
30 Yw= |12.9 pcF
ToE SPECIMEN NO. o1 a2 | o3 | +4
[ WATER CONTENT, % 39.0 39.6 38.8 38.1
f\ 2 | DRY DENSITY, PCF sl2 | 810 | 813 | 808
- o Z | SATURATION, % 980 | 988 | 976 | 945
g 20 N\‘ VOID RATIO 1075 |1.081 |1.073 |1.087
= # \\ WATER CONTENT, %
7 ; ey 3 f é DRY DENSITY, PCF
E ] | || SATURATION, %
5‘- 1.0 é VO RATIO
é @& | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00 | 50
MAX. DEV. STRESS, TSF 162 | 210 | 254 | 153
TIME TO FALURE, MIN. 4 18 8 10
i)t 1 1111 1t 11 1111
o . m = 10| STRAIN RATE INCR., % 3 5 5
AXIAL STRAN, % INMAL DIAMETER, IN. 136 | 1.36 | 1.37 | 1.37
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 3.00 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED
L 76 PL 19 Pl 57 | GS 270 (ESTIMATED) | UNDISTURBED  SPECIMEN | QTEST
REMARKS: PROJECT LH.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC-2U SAMPLE NO.  33C
DEPTH/ELEV  143.5/-176.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 14 JUL 92
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
50 Y= b\ peE
- F SPECIMEN NO. o1 22 | o3 4
- WATER CONTENT, % 326 | 338 | 319
— 2 | DRY DENSITY, PCF 873 | 87.3 | 87.8
[ —o—o—g =
e - Z | SATURATION, % 046 | 979 | 935
g 20 N VOID RATIO 931 931 021
= - /f \ WATER CONTENT, %
4 - § DRY DENSTTY, PCF
& \\ W SATURATION, %
§ ‘0 I g VOID RATIO
< & [ BACK PRESSURE, TSF
=] CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 220 | 2.34 | 251
[ TIME TO FALURE, MIN. 8 13 29
o 11 l5l 11 l1ol | 115I 1.1 20 STRNN RATE |NCR.,%

AXIAL STRAIN, % INAL DIAMETER, IN. 136 | 1.37 | 1.37
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT LENSES
L 59 PL 19 | Pl 40 | GS 270 (ESTIMATED) [ UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROVECT  L.H.N.C. NEW SHIPLOCK NORTH OF

CLAIBORNE, NEW ORLEANS
BORING NO.  NC—2U SAMPLE NO.  38C
DEPTH/ELEV ~ 163.6/—196.1 TECH. JH

LABORATORY USAE WES — STF/GL | DATE 15 JUL 92

TRIAXIAL COMPRESSION TEST REPORT
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o) 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/S0 fT
6.0 ﬁ’w=llZ.7 PCF
= F SPECIMEN NO. o1 [ a2 | o3 4
N WATER CONTENT, % 42.6 405 40.3
- 2 | DRY DENSTTY, PCF 78.4 | 803 | 807
- o Z | SATURATION, % 100+ | 99.7 | 100+
g 40 | VOID RATIO 1149 [1.008 |1.088
= - WATER CONTENT, %
a - 4 % DRY DENSITY, PCF
& C SATURATION, %
& C % VOID RATIO
= 20 )
< & | BACK PRESSURE, TSF
@ X
a - CHAMBER PRESSURE. TSF 50 [ 150 | 3.00
St MAX. DEV. STRESS, TSF 303 | 292 | 339
TIME TO FALURE, MIN. 5 14 | 23
1.4 1.1 I | 1 111 1 41 STRAINRATEINCR.% 4
) 5 10 15 20 >
AXIAL STRAIN, 2 INTAL DIAMETER, IN. 1.37 1.37 1.37
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 [ 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT LENSES
LL 73 |PL 20 | Pl 53 |GS 270 (ESTMATED) | UNDISTURBED SPECIMEN | Q TEST
REMARKS: PROJVECT  I.LH.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC—2U SAMPLE NO.  42C

DEPTH/ELEV  179.8/-212.3 TECH. UH

LABORATORY USAE WES — STF/GL | DATE 16 JUL S2

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
50 Y= [10.2 PCF
I SPECIMEN NO. o1 a2 e + 4
- WATER CONTENT, % 456 | 449 | 446 | 447
- 2| DRY DENSITY, PCF 754 | 762 | 762 | 762
£ N Z [ saTURATION, % 008 | 100+ | 985 | 99.7
g 20 [ VOID RATIO 1235 | 1.213 [1212 |1.211
g n
= - e WATER CONTENT, %
4 - \ oo | |E[orv ceremy, P
g oy | SATURATION, %
g & ['vo ramo
= - ! & | BACK PRESSURE, TSF
b o] .
a ‘ CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 79 | 234 | 201 | 48
TIME TO FALURE, MIN. 30 4 37 5
| S T S O N 1 O N N R OO I N | N.
o : L LLLL | STRAIN RATE INCR., % 6
AXIAL STRAN, % INTIAL DIAMETER, IN. 137 | 1.37 | 137 | 1.37
CONTROLLED—STRAN TEST INMIAL HEIGHT, IN. 300 | 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED
L 80 [P 20 [P 60 |GS 270 (ESTIMATED) [ UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJVECT  L.H.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC-2U SAMPLE NO. 458
DEPTH/ELEV  190.8/-223.3 TECH. WH
LABORATORY USAE WES — STF/GL | DATE 16 JuL 92

TRIAXIAL COMPRESSION TEST REPORT
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0 1.0 2.0 30 4.0 50 6.0
NORMAL STRESS, T/SQ FT
. Tz 115.0 pee
R SPECIMEN NO. ot A2 03 + 4
- WATER CONTENT, % 306 | 317 | 31.3 | 298
" 2 | DRY DENSITY, PCF 883 | 880 | 866 | 89.4
e - Z | SATURATION, % 90.9 | 936 | 89.1 | 91.1
g 1.0 u VOID RATIO 908 |.915 |[.947 |.885
= WATER CONTENT, %
&% § DRY DENSITY, PCF
g 9 I SATURATION, %
o 5 VOID RATIO
= .5 wJ
s - @ [ BACK PRESSURE, TSF
e CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 74 88 102 | 72
TIME TO FALURE, MIN. 19 18 13 23
1111 1111 11 1 1 1 111 STRAIN RATE |quz
) 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 139 | 1.37 | 139 | 1.38
CONTROLLED—STRAN TEST INTIAL HEIGHT, IN. 300 | 300 | 300 [ 300
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY: FINE SAND POCKETS
L 34 e 16 [P 18 [os 270 (EsmaeD) [ UNDISTURBED  SPECIMEN | Q TEST

REMARKS: PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC-2U SAMPLE NO.  49C
DEPTH/ELEV ~ 207.5/-240.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 17 JUL 82

TRIAXIAL COMPRESSION TEST REPORT
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: - NORMAL STRESS, TSF
- :
o —20¢ \\k\ TEST NO. 1. ] 20 [ 3.
z \\ WATER CONTENT, % 408 | 466 | 468
Z —aof 2 | Yoo RaTO 1152 1.282] 1327
g ] [ £ | saTuraTON, % 95.6 | 981 | 953
E N DRY DENSITY, PCF 783 | 738 | 724
S -60¢ VOID RATIO AFTER CONSOL
g FIFTY PERCENT CONSOL, MIN <1 <1 <1
¥ _sob i dondo i WATER CONTENT, % 462 | 50.8 | 45.1
0 1 2 3 4 5 2 [von ramo
HORIZ. DEFORMATION, IN. g SATURATION, %
= 30.| DEG NORMAL STRESS, TSF 50 1.00 | 3.00
M b= 0.590 MAXIMUM SHEAR STRESS, TSF .30 64 1.50
0.589 TIME TO FAILURE, MIN 414 | 331 | 834
C=__ O W~ RATE OF STRAN, IN/MIN 00018 .00018| .00018
ULTIMATE SHEAR STRESS, TSF
TYPE SPECIMEN UNDISTURBED | 300 MN.sousre | ss2 N THIcK
CLASSIFICATION CLAY (CH), GRAY
w 7o PL 19 IEE |6s 270 (esn
REMARKS; PROVECT  LH.N.C. NEW SHIPLOCK NORTH OF
CLAIBORNE, NEW ORLEANS
BORING NO.  NC-2U SAMPLE 208
DEPTH/ELEV ~ 91.0/-123.5 TECH. US
LABORATORY USAE WES — STF/GL | DATE 11 AUG 92
DIRECT SHEAR TEST REPORT
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PRESSURE, TSF
A= 101.1 PCE BEFORE TEST  AFTER TEST

OVERBURDEN PRESSURE, TSF WATER CONTENT, % 353 349
PRECONSOL. PRESSURE, TSF ' .o DRY DENSITY, PCF 74.7 86.7
COMPRESSION INDEX 0.58 | SATURATION, % 75.9 99.8
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.255 045
DIA. IN 4.44 HT. IN 1.124 BACK PRESSURE, TSF
CLASSIFICATION QLAY (CL), GRAY; FINE SAND POCKETS
w46 | PL 18 | P 28 PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
GS 2.70 (EST) [ D10 CLAIBORNE, NEW ORLEANS
REMARKS: | BORING NO. NC—2U SAMPLE NO. 2B

DEPTH/ELEV  19.0/-51.5 TECH. US

LABORATORY USAE WES — STF/GL DATE 18 AUG 92

CONSOLIDATION TEST REPORT

SHEET 1 OF 12
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PRESSURE, TSF
D= 1114 perE BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 423 43.2
PRECONSOL. PRESSURE, TSF 5 9 DRY DENSITY, PCF 78.3 79.5
COMPRESSION INDEX 0.4 | SATURATION, % 99.1 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.153 1.119
DIA. IN 4.44 HT. IN 1.124 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH), GRAY
L 82 ] PL. 18 ] Pl 66 PROVECT  LH.N.C. NEW SHIPLOCK NORTH OF
GS 2.70 (ESD) | 010 CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO. NC—2U SAMPLE NO. 8B
DEPTH/ELEV 42.8/-75.3 TECH. US
LABORATORY USAE WES — STF/GL | DATE 18 AUG 92

CONSOLIDATION TEST REPORT

SHEET 1 OF 12
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PRESSURE, TSF
¥,z |05.2 pcE BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 56.1 49.8
PRECONSOL. PRESSURE, TSF 2 5 DRY DENSITY, PCF 67.4 74.1
COMPRESSION INDEX 0.87 | saTuranon, % 100 + 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.501 1.274
DIA. IN 4.44 HLIN 1122 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH), GRAY; FINE SAND LENSES
w75 L 19 [P 56 PROVECT  LH.N.C. NEW SHIPLOCK NORTH OF
3 270 (EST) | 010 CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO.  NC—2U SAMPLE NO.  11C
DEPTH/ELEV  55.6/—88.1 TECH. US

LABORATORY USAE WES — STF/GL | DATE 26 AUG 92

CONSOLIDATION TEST REPORT

SHEET 1 OF 12
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PRESSURE, TSF
%y=108.] pee BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 50.2 44.3
PRECONSOL.. PRESSURE, TSF 3' Z DRY DENSITY, PCF 72.0 78.1
COMPRESSION INDEX 0‘69 SATURATION, % 100 + 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.340 1.158
DIA IN 4.44 HT. IN 1.117 BACK PRESSURE, TSF
CLASSIFICATION CLAY {CH), GRAY
it 80 I PL 18 l Pi 32 PROJECT LH.N.C. NEW SHIPLOCK NORTH OF
GS 2.70 (EST) l Dio CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO. NC~-2U SAMPLE NO. 168
DEPTH/ELEV 74.9/-107.4 TECH. US
LABORATORY USAE WES — STF/GL | DATE 26 AUG 92
CONSOLIDATION TEST REPORT

SHEET 1 OF 12
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PRESSURE, TSF
A = 103.0 pcE BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 463 427
PRECONSOL. PRESSURE, TSF 3.7 | DRY DENSTTY, PCF 738 79.5
COMPRESSION INDEX 0.77 | saturaton, % 97.2 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.285 1.121
DIA. IN 4.44 HTIN  1.118 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH), GRAY
w e4 P 19 Pl 45 PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
GS 270 (EST) | D10 CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO.  NC—2U SAMPLE NO.  22C
DEPTH/ELEV  99.5/—132.0 TECH. US
LABORATORY USAE WES — SIF/GL | DATE 01 SEP 92
CONSOLIDATION TEST REPORT

SHEET 1 OF 11
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PRESSURE, TSF
Bz 120.0 pcF BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 28.8 26.2
PRECONSOL. PRESSURE, TSF 4,3 | orr Densiry, PoF 3.2 09.1
COMPRESSION INDEX 0.30 | SATURATION, % 96.2 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO .809 .700
DIAIN 444 HLN 1111 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CL), GRAY
w o3 | 17 |m 22 PROVECT  LH.N.C. NEW SHIPLOCK NORTH OF
6s 270 (€SD | Do CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO.  NC—2U SAMPLE NO.  28B
DEPTH/ELEV  122.1/-154.6 | TECH. US
LABORATORY USAE WES — STF/GL | DATE 18 AUG 92

CONSOLIDATION TEST REPORT

SHEET 1 OF 12
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i 2 3 5 1 2 3 5 26 30 50 100
PRESSURE, TSF
D= (09,2 pcE  BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 46.0 50.9
PRECONSOL. PRESSURE, TSF 7.0 | DRy DENSTTY, PCF 74.8 71.7
COMPRESSION INDEX 0.74 | saTuramon, % 99.1 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.254 1.350
DIA. IN 4.44 HT. IN 1.123 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH), GRAY
w79 | PL 19 [ Pl 60 PROVECT  LH.N.C. NEW SHIPLOCK NORTH OF
GS 270 (ESN | D1o CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO.  NC—2U SAMPLE NO.  44C
DEPTH/ELEV  187.5/-2200 | TECH. US
LABORATORY USAE WES — STF/GL | DATE  O1 SEP 92

CONSOLIDATION TEST REPORT

SHEET t OF 10
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A 3 5 1 2 3 5 10 20 30 50 100
PRESSURE, TSF
Tow= 11| pcF BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 37.0 37.9
PRECONSOL. PRESSURE, TSF 7.2, | DRY DENSMY, PCF 83.3 835
COMPRESSION INDEX 048 | SATURATION, % 97.7 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.024 1.018
DIA. IN 4.44 HT. IN 1111 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH), GRAY; SLT LENSES
w se ] PL 18 | PI 40 PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
GS 270 (EST) | Dio CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO. NC—-2U SAMPLE NO. 508
DEPTH/ELEV ~ 210.8/-243.3 TECH. US
LABORATORY USAE WES — STF/GL | DATE 18 AUG 92
CONSOLIDATION TEST REPORT

SHEET 1 OF 11




A 3 5 1 2 3 5 10 20 30 50 100
1.25
AN
1.00
14
= s) >
“""“%hr__\_
uil SN
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i
25
I 35 1 7 35 5 10 20 30 50 700
PRESSURE, TSF
¥ .=118.9 BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 339 37.1
PRECONSOL. PRESSURE, TSF 12,0 | DRY DENSTY, PCF 88.8 85.7
COMPRESSION INDEX 0.4g | saTURATION, % 100 + 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 897 967
DIA. IN 4.44 HLIN 1.122 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH). GRAY; FRIABLE
w64 ] L 20 [ Pl 44 PROVECT  LH.N.C. NEW SHIPLOCK NORTH OF
§ 270 (ESD) | 010 CLAIBORNE, NEW ORLEANS
2EMARKS: BORING NO. NC-2U SAMPLE NO. 338
DEPTH/ELEV  1427/-175.2 | TECH. US
LABORATORY USAE WES — STF/GL | DATE 31 AUG 92

CONSOLIDATION TEST REPORT

SHEET 1 OF 12



c=0.29 T/SF 1 ] 5 ] 3 ] -
b = O DEG
I
2.0 -
g -
g b
Lo -
g .,k
& -
I
’:llllc—ll\\lllm\llll llllm\ljll [ | Lt 1 Ll 1118411
0 1.0 2.0 3.0 40 5.0 6.0
NORMAL STRESS, T/SQ FT
6 Huz= 1054 PCF
: SPECIMEN NO. o1 | a2 |e3 4
WATER CONTENT, % 523 | 51.7 | 51.0
2| DRY DENSTY, PCF 68.7 | 69.7 | 70.1
E Z | SATURATION, % 972 | 984 | 980
g 4 VOID RATIO 1.453 1.419 1.406
- WATER CONTENT, %
a 3 [ DRy oEnsTY, PoF
E' | SATURATION, %
% & [ vo rato
% 2 & [ BACK PRESSURE, TSF
é _ CHAMBER PRESSURE, TSF 50 150 | 3.00
- MAX. DEV. STRESS, TSF 59 | 57 | 56
N TIME TO FALURE, MIN. 5 1 16
0 Lt l5l 11 1101 11 |15l [ | 20 STRAIN RATE ‘NCR'.z 4
AXIAL STRAIN, % INTAL DIAMETER, IN. 138 | 1.36 | 1.37
CONTROLLED~STRAIN TEST INITAL. HEIGHT, IN. 300 | 300 | 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY; SLT SEAMS

W 57 PL 17 [Pl 40 | 6s 2.70 (ESTIMATED)

| UNDISTURBED  SPECIMEN | QTEST

REMARKS:

PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF

CLAIBORNE, NEW ORLEANS

BORING NO.  NC-3U

SAMPLE NO. 4B

DEPTH/ELEV  23.0/-54.0

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 20 JWL 92

TRIAXIAL COMPRESSION TEST REPORT




c=0.(5 /s 112|3)|4
= @ D
OO
20 |
E "
2
a o
g 1.0 -
N .
S F e VB NG I S
5 F / / \ \ K N
:Illl [ I O I I | 1 1! 1111 l|l|llll[|\l\lll | 3 . ] L k1 i i 111
0 1.0 2.0 3.0 40 5.0 6.0
NORMAL STRESS, T/SQ FT
10 Bu= 119.3 PcF
= SPECIMEN NO. o1 | a2 |eo3 |4
- WATER CONTENT, % 278 | 280 | 285 | 27.6
- 2 | DRY DENSITY, PCF 939 | 924 | 930 | 952
£ E Z | SATURATION, % 946 | 917 | 947 | 968
g 20 | VOID RATIO 794 | 825 |812 |.770
= - WATER CONTENT, %
g - § DRY DENSITY, PCF
£ - ﬁ | sATURATION, %
x C / ' S ['vo raTIO
= 1.0 o
g -t & | BACK PRESSURE, TSF
& /r"’“ CHAMBER PRESSURE, TSF 5 | 150 | 3.00 | 3.00
MAX. DEV. STRESS, TSF 141 | 156 | 90 | 1.15
TIME TO FALURE, MIN. 30 27 0 | 60
o 5I 1 11 10| 11 15[ 11 120 STRAIN RATE le.' %

AXIAL STRAN, % INMAL DIAMETER, IN. 138 | 138 | 1.36 | 1.37
CONTROLLED—STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY
Ww 31 [P 14 Pi 17 | GS 2.70 (ESTIMATED) | UNDISTURBED  SPECIMEN | QTEST
REMARKS: PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF

CHECK TEST TAKEN CLAIBORNE, NEW ORLEANS

FROM DIFFERENT LIFT BORING NO.  NC-3U SAMPLE NO.  7C
DEPTH/ELEV  36.0/-67.0 TECH. WH
LABORATORY USAE WES — STF/GL | DATE 21 JUL 92

TRIAXIAL COMPRESSION TEST REPORT
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o1 62 03 .05 K 2 3 5 7 7 3 3 10
PRESSURE, TSF
P,z 107.> PeE BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 49.3 36.1
PRECONSOL. PRESSURE, TSF O ’97 DRY DENSITY, PCF 719 84.7
COMPRESSION INDEX 0.5 | SATURATION, % 99.1 98.4
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.344 990
DIA IN 4.44 HT.IN  1.108 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CH), GRAY; SLT POCKETS
w53 ] L 17 [ P 36 PROJECT  L.H.N.C. NEW SHIPLOCK NORTH OF
GS 270 (ES [ D10 CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO. NC-3U SAMPLE NO.  3C
DEPTH/ELEV  20.0/~51.0 TECH. US
LABORATORY USAE WES — STF/GL | DATE 04 SEP 92
CONSOLIDATION TEST REPORT

SHEET 1 OF 11
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1.
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\
A 2 3 5 z 3 5 10 20 30 50 100
PRESSURE, TSF
% = {17.6 pPcE BEFORE TEST AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, % 340 3.3
PRECONSOL. PRESSURE, TSF G .O | DRY DENSATY, PCF 87.7 92.7
COMPRESSION INDEX ©.3( | SATURATION, % 99.7 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO Q22 817
DIA. IN 4.44 HT. IN 1.111 BACK PRESSURE, TSF
CLASSIFICATION CLAY (CL), GRAY; FRIABLE
L 48 PL 17 P 31 PROJECT  LH.N.C. NEW SHIPLOCK NORTH OF
6S 270 (EST) Dio CLAIBORNE, NEW ORLEANS
REMARKS: BORING NO. NC-3U SAMPLE NO. 8C
DEPTH/ELEV 40.0/-71.0 TECH., US
LABORATORY USAE WES — STF/GL | DATE 19 AUG 92

CONSOLIDATION TEST REPORT

SHEET 1 OF 13




ti 0‘3 } s [
g &
& K &
o y g
™ )
° 0.2 A
OH "
°
e H '
© 4 1
§ 0.1 5 i
. e STRENGTH A Ligm3as
H] I &
E o
Normal Stress, o, '.l‘/sq £t
Test No. 1 2 3
Water content v | 82,0 %1 80.9%] 9,.,3%
g Void ratio € 2.17 2.11 2.50
5 | Saturaticn So| 100+%| 100%] 1004%
Dry density, y
idv/cu £t a4 52.4 53.4 | 47.5
4 | Water content v [ % ]
é Void ratio eq
1 & | saturation S¢ ] % 4
o 5 10 15 20| % ["Final back pres-
A | sure, T/sq ft Yo
Axial Strain, *_ d | Water content v 3 % ]
Shear Strength Parameters r'-i- Void ratio er
L 1get
= o ° stggxs.sl,,r!l‘ :qp;tl %3 0.5 1.5 3,0
tnss__O Sirensy 108 ref(o1-o3dmae] 0,26 | 0.20 | 0,25
¢ = OofZ n/sq ot |Time to failure, min [te| 11 28
Rate or/strain, 0 0.1 0.08
Method of saturatien xeept/ain 243 | 0. *
Sreasr 728 | 22-93)me
[] controtzed stress Initial dismeter, 1n. Do | 1,40 | 1.40 | 1.40
@ Controlled strain Initial heiem’ in. % 3000 SOw 3000

Type of test ( | Type of specimen (NDISTURRED

Classification

PLASTIC CIAY (CH), gray, contez

ins organic retter =nd

X

L 109 |

35

PI

74

fes 2.66

Remarks ¥*decayed root 1/L" in

Project yISS, RIVER - GULF OUTLET - GDM

diareter 1968 ~ NEW SHIP LOCK
Area
Specimen 3 contzined Boring Fo. 2.UL Sample No. 7-D
excessive amount of organic _;:Lpth 15.0 Date 7 AUGUST 1958
matter EAK TRIAXIAL COMPRESSION TEST REPORT
ENG FORM 2089 (EM 1110-2-1902) PREVIOUS EDI TIONS ARE OBSOLETE

1 JUN 63

TRANSLUCENT

#IAEWES SOILS TEST SECT -




€ 0.6 ’ e FeH
[~
-
5 & A
- £
~ &
0.4 L f
bH " ;
< + 1
< : =
£ 0.2 s 1 :
2 Y ‘
: ' :
ﬁ 1
o .
E 0 o) 1 2 3 L 5
Normal Stress, o, T/sq ft
Test No. 1 2 3 4
Water content vol| 67.3 %169.3 ${66.9 $| 67.4%
g Void ratio | 1.83} 1.8 { 1.8, | 1.8,
% | ssturation S0 | 99.7 %] 100+ %] 98.5 %| 99.3%
Try density,
1b/cu £t 7a| 59.8 159.1 ]59.6 | 59.5
4 | Water content e % % % %
n é Void ratio ec
! £ | saturation S, ] % % %
o 5 10 15 20} % [¥inal back pres-
A | gure, T/sq £t Yo )
Axial Strain, % d | Water content e % % % %
Shear Stre: P. ters 5 Void ratio ep
ML igcl
va_o2_° Stress Tleg ft °3]1 0.5 { 1.5 { 3.0 |15
tnse O SPedsy #88 rel(1-930mae] 0,00 | 0.43 ] 0,37 | 0.38
cn @79 1/sq ey |Time to fatlure, min Jte| 19 14 31 2
Rate of strain,
Method of saturatien perceat/nin 0.19 1 0.1k L 9.08 | 0.10
Ut devistor . [(01-03)
D Controlled stress Initial diemeter, in. (Do | 1,40 | 1..0] 1.40 | 1..0
E Controlled strain Initial height, in. {H | 3,00] 3.00] 3.00 | 3.00
Type of test | Type of specimen yy5TSTIR BED
Classification PrASTIC CLAY (CH), gray
L 79 B 26 | | S5 2.71
Remarks (| Prosect ¥ISS, RIVER - GULF OQUTIET - GDM
1968 - NEW SHIP LOCK
Area
Boring No. 2-UL Semple No. 10-B
2l E 251 Date g AUGUST 1968
GDA TRIAXTAL COMPRESSION TEST REPORT
E."f.,:i';" 2089 (EM 1110.2-1902) PREVIOUS EDITIONS ARE OBSOLETE

rransLuceny USAEWES SOILS TEST SECTION




:O°3 H++ —-t 3 HrD &y F 11
S He o :
& n-o-l s ‘\i ‘1\ X HHH ":‘"" 'j:
+ 5, e ! Esi indsi ERaRaLERES
‘:002: —{ . T +1- A;: RRNE R 11111
: 1 - +d—4 " ++ + f- + -’L» -4 44+ (11
d P s san ? e a
£ E - 4 E 1 i }I o .+:E . 4 ] [T1T
|f o = ' SRR
Z = ¢ SerdnithE a4 16 fae bt-3 11
3 o 5 HHEE PRI H
. 0 1 2 3 4 5
Normal Stress, o, T/sq ft
Test No. 1 2 3
Water content vo | 68.1 $168.0 %{68.0 % %
d | vota ratio e 1.8 1.89| 1.84
-~
H | & [ Seturstion So| 98.2%| 97.5%| 100+ % %
: e |7 58.8 [58.6 |59.5
4 1 % | Water content v 9 4 9 q
- " & | voia ratio ec
1 : & | saturation Se ) ) % )
o 5 10 15 20| % I"Final back pres-
) R | gure, T/sq ft Yo
Axial Strain, $ 'g Water content e % % % 9
Shear Strength Parameters & | Void ratio er
(M1 I
¢=__2 ° st:g:sfré ‘s:qu %1 0,5 1.5 3.0
tanos_O ST %8 r1](o1-03)mae] 0.2 |0.28 [0.26
e O- A4 T/sq £t Time to failure, min ltf 33 38 36
Rate of strain,
Method of saturation percent/min 0.15 |0.13 [0.14
ULt deviator . [(01-03),4)
[] controried stress Initial diameter, n. Dy | 1,39 |1.40 [1.39
E Controlied strain Initial heighbt, io. no 3'00 3'00 3.00
Type of test Q | Type of specimen UNDISTURBED
Classification  py.cTIC CLAY (CH), gray. fis
L g EP P g , |8 2.7
Remarks Project MISS. RIVER - GULF OUTLET =GDM
1968 -NEW SHIP LOCK
" Area
[Boring Fo. 2-UL Sample Fo. 12 D
2P 35,0 Date 8 AUG. 1968
EAK TRIAXTAL COMPRESSION TEST REPORT
E"'fu:"‘“‘ 2089 (EM 1110-2-1902) PREVIOUS EDITIONS ARE OBSOLETE ) R
* TRANSLUCENT USAEWES SOILS TEST SECT--




30-6 SN aUReE B®: T 3 T :::@1' . g 1
1 + : S
S 0.5 : & , S S3szssafs
. = 5 £ 1 T
° 0..Hh oz I s e : ja$§8s2 23382 Saas patt
,.. f i s e e i e
0.3 < '% j : + + j 1
s 3 1 } 2 anat RShRe LESES BRR] Aasas
5 0.2 & : S8 53548 sedbe sas s ignst sanss
& 114 aE ugl ]
8¢ g ins Sun
§ 0.1 = & e nna AT T
0 0 8 snna; T B RSRSS seaSeRES H
0 1 2 3 4 5
Normal Stress, o, T/sq ft
Test No. 1 2 3
Water content vo | 64L.2 $163.8 %]63.4 ¢ %
3 Void ratio ey 1.77 1.77 1.76
pey
'.5* Saturation So | 98.6 %{ 98.0 ${98.0 % %
e g Y 7af 61.3 [61.2 1.
; g Water content o % % % %
- & | Void ratio ec
t : & | saturation S, 3 4 ] $
0 5 10 15 20| % I"'Final back pres-
A | sure, T/sq £t Yo
Axial Strain, % d | ater content g $ % % 4
Shear Strength Parameters & [ void ratio er
M1 igei
¢ = __2 st:‘e):s?r'r gqp;tl %31 0.5 1.5 3.0
tne=__ O Max devigtor . J(oy-03)0d 0.51 [0.55 Jo.50
ez O. % T/sq £t Time to failure, min ]tf 23 29 32
Rate of strain,
Method of saturatien percent/ain 013 {0.12 10.11
ST o] C2)ne
D Controlled stress Initial diemeter, in. [Do | 1,40 |1.41 [1.40
[x] controviea strain Initial beight, in. |H, | 3,00 [3.00 [3.00
Type of test Q | Type of specimen  |NDISTURBED
Classification PLASTIC CLAY (CH), grey, homogeneous
L g7 IPL 26 ] FI 61 - I IG.'2.72
Remarks [PmJect MISS. RIVER - GULF OUTLET- GDM
[ 1968 — NEW SHIP LOCK
l[ Area
Boring Fo. 2=UL Sample No. 14-B
Depth ;0.8 Date 8 AUG. 1968
FAM TRIAXTAL COMPRESSION TEST REPORT
ENG FORM PREVIOUS EDITIONS ARE OBSOLETE g

2089 (EM 1110-2-1902)

1 JUN 6%

TRANSLUCENT

USAEWES SOILS TEST SECTZ. .




£1.2 g . kg zasa: S T
9 : £ : 7 7
&1.0 T ) o it iSRSl
. : ] 2 A ;" i BN
°~b.8- H ‘ & 2 :,‘; T;; + *.—4. 3
R - e i 11
™ 1T 4] 4 :- T4 4 ;
0.6 [T A = dstbaz itS gax
- L : 4 l T ‘vt‘ 4.1 . 1T 1117
g :E " ate tatnn sansanandt
£ 0.4 8 : PSSO sges snags sous
; ' . : iE2 Rt SRR R
5 0.2 i z - s sees
] 1T 8 7 afun
E o 0 1+ 11 H m
0 1 2 3 5
Normal Stress, ¢, T/sq ft
Test No. 1 2 3
Water content vo | 49.0 % 53.1%| 50.1% %
g Void ratio €| 1,40 1.47 1.42
§ | Saturation Solon,2 %] 97.2% 9,9 % L]
et 7a| 70.1 | 68.1 | 69.4
t ! g Water content v % 13 4 %
- " & | Void ratio ec
+ - g Saturation S, ] % % %
0 S 10 15 20| % I"'Final Yack pres-
R | sure, T/sq £t Y
Axial Strain, % 'g Water content v % % ) %
Shear Strength Parsmeters & | Void ratio er
3t igel
¢-_ 2/ ° bteess Tleq ft s3{0.5 | 1.5 |3.0
& Max deviator (07-03)
tan ¢ = GO/ stress, T/sq f£t}'91-93 max 0.71 0.77 | 0.80
c= O IE 1/sq e |Time to fetlure, min [tef 14 28 21
Rate of /atrain, 6 0.10 0.11
Method of saturatien reent/an 9.1 oL :
Utdemiater se](o1-93)me
D Controlled stress Initial diameter, in. [Do | 1,22 | 1.41 | 1.41
[x] comtroliea strain Initial beight, 1n. B, | 3,00 | 3.00 | 3.00
Type of test Q | Type of specimen  UNDISTURBED
Classification PIASTIC CIAY (CH), gray, contains sand seams
o4 |EE 40 Jes 2.69
Remarks I Project MISS. RIVER ~ GULF OUTLET «GDM
1968 NEW SHIP LOCK
I Area
Boring No. 2-UL Sample Wo. 16-C,
2T 50,2 Date 8 AUG. 1968
L GDA TRIAXJAL COMPRESSION TEST REPORT
ENG FORM PREVIOUS EDITIONS ARE OBSOLETE

2089 (EM 1110-2-1902)

1JUN 63

TRANSLUCENT

USAEWES SOILS TEST SECTION




¢ 2Em R TR Te e T
g + ¥ " N7, 1
S - 2F4 X )4 t
& ! o = ¥ 08 e 1]
. £ = BAases segss b5 s
s 2 Hat e 2 T * S T
[ - 1 T be SR 117
-t v - b T 44444
° - s + -
; He H a5 323ases SEReq EENRE ERns
) T : t
! : Sess sbng sanss 2229
§ 1 - 1411 é 1 +— + ! rE T
Be) 1] - e S P 4 DSy N
" ! ] & NE!*‘L oy
o — pm T
E B 5 e T T
E 0 0 i ISR | i .
] o 1 2 3 5
Normal Stress, o, T/sq ft
Test No. 1 2 3 4
+ Water content vo | 38,4 $136.8 ${36.9 % 35,2 %
3| votd ratio ©| 1.08] 1.02) 1.03 [0.9en
§ | saturstion So| 97.4%| 98.8%}98.2%|98.L %
Tojca gt 7af 82.1 |eu.5 |en.l [sé.u
y | water content ve % % % %
- n 5 Void ratio e
] ot :‘5’ Saturation S 3 q % %
] 5 10 15 20| % ['Fipal back pres-
) R | sure, T/sq £t Yo
Axial Strain, % 'g Water content wy % % 1 %
Shear Strength Parameters & | Void ratio er
; L JUTES
e=_5 ° strese, Tleq Bt 3105 [1.5 3.0 |o.5
tn 0 = _2.088 Sireds, Breq (01030l 1.53 [1.85 [2.00 | 1.5
c= £.69 1/sq 1t Time to failure, min ltf 25 28 33 23
Rate of strain,
Method of saturatien percent/nin 0.08 10.06 [0.07 | 0.06
Utdeviater o] (o193
D Controlled stress Initial dismeter, in. (D5 | 1,40 [ 21,40 [1.39 .29
[x] comtroniea stratn Initiel beight, in. B, | 3,00 [3.00 [3.00 | =.00
Type of test l Type of specimen UNDISTURBED
Classification PLASTIC CLAY (CH), gray w/brown spots, contains 1/16" silty *
L g0 EE 3 | _ 1 2.7
Remarks ¥ sand seam Project MISS. RIVER - GULF OUTLET - GDM
1968 ~NEW SHIP LOCK
Area
Boring No. 2-UL Sample No. 23-D
78,7 Date 8 AUG. 1968
JMS TRIAXIAL COMPRESSION TEST REPORT

ENG FORM

1ounes 2089 (EM 1110-2-1902)

PREVIOUS EDITIONS ARE OBSOLETE

TRANSLUCENT

USAEWES SOILS TEST SECTIux



2.0 i =8 o8 T 2Y :, : if“: '7. 1 Lq
T : T : = : ! = T = =1
- = & - ; = Eaa: ; s Som:
E =] o . I e u
g 1,5 = :\_' - : : : T = A
S A - . : : ;
- III o 2 ] g - :L —
H 1.0 = e = e e
z ;,‘;i A= =T =t : : I e e St
3 === $ & , = =
0.5 ga s 5 ]1 1 : ==
E = s eees -
o 0 T ] I aand SRaRE I8 i S
0 1 2 3
= NORMAL STRESS, o, T/5Q FT
o =30 k= . :
‘Q - T ; TEST NO. 1 2 3
NS MY N
z St =4 WATER CONTENT % [69.9% |69.4% 169.8 % %
z =20 —4 S o
2 — R | vormme ¢ 11,89 [1.91 [1.91
( . — -—
g s e # | sarumamon S 199.5% |97.7% |98.3 % %
B -10 A2 = DRY DENSITY,
g i s et o wrcu it e 158.2 |57.7 [57.7
P E aE |-
0 01 02 03 04 05 | onsoupanon mn | g 9 4
HORIZ. DEFORMATION, IN. WATER CONTENT Wy 53,2 % 16.9 % 43.0 % %
2 VOID RATIO er
SHEAR STRENGTH PARAMETERS *
22 o SATURATION S¢ % % % %
¢’ -
o e 11,0 |2.0 3.0
woy = O LOL oL MAXIMUM SHEAR i 0.50 lo.88 |1.31
STRESS, T/5Q FT max . R
_ o./0 . 3
¢ = L wsan ACTUAL TIME TO
FAILURE, MIN & | 980 1050 (690
D o (€D STRESS RATE OF STRAIN, iN./MIN .00019 00019 .00019
E ULTIMATE SHEAR ,
CONTROLLED STRAIN STRESS, T/5Q FT alt

TYPE OF SPECIMEN UNDISTURBED 3,00 IN.SQUARE | 0,551 IN. THICK

CLASSIFICATION  PLASTIC CIAY (CH), gray, homogeneous

u 85 n 25 Pl 60 G, 2.69

PROJCT MISS, RIVER GULF OUTLET - GDM
1968 - NFW SHIP LOCK

REMARKS

AREA
BORING NO. Z-UL SAMPLE NO. 13-B
37,1 DATE 13 August 1968

JHMe DIRECT SHEAR TEST REPORT

ENG rTrYT
: m‘::;‘ 2092 (EM 1110-2-1906) PREVIOUS EDITIONS ARE OBSOLETE (TRANSLUGBSIAEWES® SOTLS TrgT sFHFEED



